FORM 180.23-RP4

ITEM NO. DESCRIPTION QUANTITY PART NO.
54 Terminal Box 1 664-48175-000
54A Cover, Terminal Box 1 064-47459-000
54B Screw, Tap 9 021-13784-000
54C Lockwasher, Internal Tooth 6 021-01133-000
54D Screw, Pan Head 2 021-03743-000
54E Screw, 3/8 Hex Flange 16 021-17691-000
54F Lockwasher, 3/8 Internal Tooth 4 021-01155-000
54G Washer, Plain, 7/16 ID x 1 OD 16 021-01267-000
54H Bolt, Terminal 6 021-12696-000
541 Gasket, Terminal Bolt, 13/16 OD 6 064-36151-000
54J Washer, Terminal Bolt (Package of 10) — 228-09410-800

No. of Washers Req’d Per Compressor 12
54K Washer, Plain 021-17646-000
54L Nut, 7/16 Hex (Package of 6) — 221-12724-800
No. of Nuts Req'd Per Compressor 18
54M Lockwasher, 7/16 Internal Tooth 021-16246-000
54N Screw, Cap Hex Soc Hd (Package of 5) — 221-14817-800
No. of Screws Req’d. Per Compressor 4
540 Terminal, Overload 8 025-18650-000
54P Washer, Plain, 3/16 ID (Package of 5) — 221-01240-800
No. of Washers Req’d. Per Compressor 4
54Q Seal, O-Ring, 5/32 ID 4 028-09347-000
54R Washer, Terminal (Package of 10) — 228-09525-000
No. of Washers Req’d. Per Compressor 8
54S Nut, Hex, Machine Screw 4 021-08661-000
54T Terminal Block 1 025-30402-000
54U Gasket, Terminal Block 1 028-12557-000
54V Spacer, Insulating 2 064-47346-000
54W Terminal Block, Flat Base See Table 1 025-20944-000
54X Terminal Block End 1 025-20946-000
54Y Bar, Jumper* 1 064-47424-000
547 Module, Motor Protector; Control Voltage: 1

24V
120V Dual Voltage, Auto Reset
240V Dual Voltage, Auto Reset

025-29939-000
025-32539-000
025-32539-000

* (Not Shown) Used in Across-the-Line Applications.

FIG. 10 — TERMINAL BOX (Cont'd.)
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